
Application of Microbial Risk

Assessment Techniques to

Estimate Risk Due to Exposure

to Reclaimed Waters

WateReuse
Foundation



 

 
 
 
 
 
Application of Microbial  
Risk Assessment Techniques 
to Estimate Risk Due to 
Exposure to Reclaimed 
Waters  
 

 

 



 

 

 
 
 
 

 About the WateReuse Foundation
 

The mission of the WateReuse Foundation is to conduct and promote applied research on the 
reclamation, recycling, reuse, and desalination of water. The Foundation’s research advances the 
science of water reuse and supports communities across the United States and abroad in their efforts to 
create new sources of high quality water through reclamation, recycling, reuse, and desalination while 
[...]
information to interested reclaimed water customers. The parameters analyzed include 
chloride, bicarbonate, sulfate, nitrate, phosphate, calcium, magnesium, sodium, total 
dissolved solids, conductivity, hardness, alkalinity, salinity, boron, ammonia, and pH. 

Table 3.4. Summary of 2005 Reclaimed Water Usage for City of 
Sunnyvale WPCP 

Reuse Application1 No. of 
Sites 

Area Applied 
(acres) 

Volume 
Delivered2 (MG) 

% of Total 
Reuse Flow 

Landscape Irrigation     

 Parks3 3 65 36.8 13.9 

 Golf Courses 1 100 78.8 29.8 

 Green Belts4 12 10 5.8 2.2 

 Other5 68 150 134.6 50.8 

Industrial6 2 — 8.4 3.2 

Dual Plumbing7 1 — 0.30 0.11 

TOTAL 88 325 265 100 

Notes: 
1. Two sites are listed under two categories because of multiple uses. 
2. Based on totals recorded at each site’s meter (water billing records), reduced by 16% to account for the 

average system-wide potable water fraction. 
3. The Parks category includes a County park, a large sports complex, and baseball fields. 
4. Consists of freeway interchange and street median sites. 
5. Primarily comprised of landscaping at commercial and industrial office buildings; some use in fountains. 
6. Industrial processes receiving reclaimed water include cooling, construction applications, soil compaction 

and dust control, etc. (Reclaimed water is supplied to one cooling tower site as a backup supply, but no water 
is actually used.) 

7. As defined in Title 22. 
 

3.3.1.2 Reclaimed Water Use Management Concerns 
In the early days of the program, concerns regarding the safety of reclaimed water used in 
golf course water features were raised by golf course maintenance staff. Similar concerns are 
typically raised when use of reclaimed water at parks and playgrounds is proposed. The Parks 
Department staff has also raised concerns about potential exposure to reclaimed water that 
may be on picnic tables as a result of irrigation overspray or drift. 

3.3.1.3 Interpretation of Risk Matrix with Case Study Context  
The City of Sunnyvale produces a disinfected tertiary reclaimed water that is consistent with 
and meets California’s water reuse regulations. Data provided by the City indicate that the 

26 WateReuse Foundation 



most common end use of the reclaimed water is for landscape irrigation and reported 
concerns regarding the safety of reclaimed water are also related to that use.  

No pathogen data were available for this treatment facility; therefore, it was not possible to 
directly compute the risks to human health associated with exposure to effluent from this 
facility. Assuming that the effluent from this facility is similar to other water reclamation 
facilities that produce disinfected tertiary effluents, it is possible to draw insights from the 
risk simulations presented previously. Based on this assumption and the results of the MRA 
simulations presented in Table 3.2 and shown in Figure 3.2, it is expected that the relative 
risks of infection from human enteric viruses, Cryptosporidium, and Giardia would each be 
similar, with median risks on the order of 10−5 per exposure with 90% confidence intervals 
ranging from 10−6–10−3 per exposure, provided that the WPCP is operating in a manner 
consistent with planned operations.  

3.3.2 Case Study 2: City of San Jose, CA 
The San Jose/Santa Clara WPCP is located in San Jose, CA. The plant provides tertiary 
treatment of wastewater from domestic, commercial, and industrial sources from the cities of 
San Jose, Santa Clara, and Milpitas; County Sanitary Districts 2 and 3; the West Valley 
Sanitation District, including Campbell, Los Gatos, Monte Sereno, and Saratoga; and the 
Cupertino, Burbank, and Sunol Sanitary Districts. The service area has a population of 
approximately 1,300,000. 

The wastewater treatment process consists of screening and grit removal, primary 
sedimentation, secondary (biological nutrient removal) treatment, secondary clarification, 
filtration, disinfection with chlorine, and dechlorination. The WPCP has an average dry 
weather flow design capacity of 167 MGD and a peak hourly flow capacity of 271 MGD. The 
secondary treatment process is a biological nutrient removal process that consists of anoxic, 
aerobic, anoxic, and aerobic zones in sequence. The mean cell residence time in summer is 6–
10 days and in winter is 8–12 days. The multimedia gravity filters with 22 in. of anthracite, 
12 in. of sand, and 12 in. of gravel are divided into filters which produce plant effluent 
discharged to the receiving water (at hydraulic loading rates between 5.3 and 7.2 gallons per 
minute [gpm]/ft2) and filters which produce reclaimed water (at hydraulic loading rates 
between 4.3 and 4.8 gpm/ft2). Chlorine is used for intermittent prefilter chlorination. The 
filters are backwashed every 24 to 25 h on average using 0.28 MG of filtered plant effluent 
per backwash. Aluminum sulfate is used for backwash water treatment. 

Reclaimed water from the plant is delivered to customers in the service area by the South Bay 
Water Recycling Program (SBWR). Treated water from the San Jose/Santa Clara WPCP is 
redirected from the South San Francisco Bay discharge to an effluent diversion structure and 
pipe, where it receives an additional chlorine dose to achieve a CT of 450 mg-min/L (5 mg/L 
after 90 min CT), and then flows into the reclaimed water distribution system via a 
transmission pump station. The reclaimed water production quality is monitored continuously 
via an on-line system for turbidity and chlorine residual. 

In 2005 the total reclaimed water production was over 2.6 billion gallons, and the WPCP 
discharged 100 MGD to the receiving water. In the average peak summer months, reclaimed 
water production is 12 MGD, and the annual average monthly supply is 8–10 MGD. A 
summary of reclaimed water usage by reuse application category for 2005 is provided in 
Table 3.5. There are currently 541 customers served through SBWR’s four retailers, the San 

WateReuse Foundation 27 



Jose Municipal Water System, San Jose Water Company in the City of San Jose, the City of 
Milpitas, and the City of Santa Clara. 

3.3.2.1 Available Data  

Daily data from 2005 are available for flow, total coliform, dissolved oxygen, pH, chlorine 
residual, plant effluent enterococcus, filter effluent turbidity, and total CT. Median total 
coliform sample results were 1.0 MPN/100 mL for 2005. The chlorine residual ranged from 
3.5–9.0 mg/L with an average value of 5.8 mg/L and a standard deviation of 0.95 mg/L. The 
total CT ranged from 938–7607 mg-min/L with an average value of 2472 mg-min/L and a 
standard deviation of 1233 mg-min/L. The filter effluent turbidity ranged from 0.02–2.2 NTU 
with an average value of 0.6 NTU and a standard deviation of 0.25 NTU. 

Table 3.5. Summary of 2005 Reclaimed Water Usage for SBWR 

Reuse Application 
 

No. of 
Sites1 

Volume 
Delivered2 (MG) 

% of Total 
Reuse Flow 

Landscape Irrigation3 501 1687 67 

Agriculture 3 0.9 0 

Industrial4 8 823.5 33 

Dual Plumbing5 5 3.7 0 

TOTAL 517 2515.1 100 
 Notes: 

1. Customers that used reclaimed water for beneficial use during 2005. 
2. Amount distributed represents the amount of reclaimed water used by customers 
3. Landscape irrigation includes parks, golf courses, green belts, and schools. 
4. Industrial processes receiving reclaimed water include cooling, construction applications, 

soil compaction and dust control, etc.  
5. Commercial buildings. 

 

3.3.2.2 Reclaimed Water Use Management Concerns 

Concerned citizens have occasionally contacted the SBWR Program regarding public contact 
with reclaimed water from irrigation sprinklers, wet grass in parks and/or golf courses, 
condenser drift from cooling towers, overspray from decorative fountains, and other 
incidental means of public contact. In most cases, they have been satisfied to learn that 
reclaimed water provided by the SBWR program meets the full body contact requirements 
contained in the California Water Recycling Criteria  (State of California, 2000). 

3.3.2.3 Interpretation of Risk Matrix within Case Study Context 

The City of San Jose produces a disinfected tertiary reclaimed water that is consistent with 
California’s water reuse regulations. Data provided by the City indicate that the most 
common end use of the reclaimed water is for landscape irrigation, and reported concerns 
from citizens regarding the safety of reclaimed water are most often related to that use.  

No pathogen data were available for this treatment facility; therefore, it was not possible to 
directly compute the risks to human health associated with exposure to effluent from this 
facility. Assuming that the effluent from this facility is similar to other water reclamation 

28 WateReuse Foundation 



facilities that produce disinfected tertiary effluents, it is possible to draw insights from the 
risk simulations presented previously. Based on this assumption and the results of the MRA 
simulations presented in Table 3.2 and shown in Figure 3.2, it is expected that the relative 
risks of infection from human enteric viruses, Cryptosporidium, and Giardia would each be 
similar, with median risks on the order of 10−5 per exposure with 90% confidence intervals 
ranging from 10−6–10−3 per exposure, provided that the WPCP is operating in a manner 
consistent with planned operations.  

3.3.3 Case Study 3: East Bay Municipal Utility District, CA 
3.3.3.1 Main Wastewater Treatment Plant 

East Bay Municipal Utility District’s (EBMUD’s) main wastewater treatment plant (WWTP) 
is located in Oakland, CA. The main WWTP provides secondary treatment of wastewater 
from residential, commercial, and industrial sources within the cities of Alameda, Albany, 
Berkeley, Emeryville, Oakland, and Piedmont and for the Stege Sanitary District, which 
includes El Cerrito, Kensington, and parts of Richmond. EBMUD’s wastewater service area 
of 83 sq mi serves a population of about 645,000. EBMUD also provides potable water to a 
service area that covers 325 sq mi in portions of Alameda and Contra Costa Counties and 
serves a population of approximately 1.3 million.  

The wastewater treatment process consists of prechlorination (for odor control), screening, 
grit removal, primary sedimentation, secondary treatment using high-purity oxygen-activated 
sludge, final clarification, disinfection (with sodium hypochorite), and dechlorination (with 
sodium bisulfite). There is no filtration at the plant. The plant provides secondary treatment 
for a maximum flow of 168 MGD. The average annual daily flow is approximately 80 MGD.  

The main WWTP currently produces approximately 5.9 MGD of disinfected secondary 
treated reclaimed water for various industrial processes at the main WWTP and for landscape 
irrigation. The landscape irrigation reclaimed water is used only on-site at the main WWTP 
facility. 

The March–December 2005 effluent total suspended solids (TSS) ranged from 0.05–770 
mg/L with an average value of 61 mg/L. Fecal coliform concentrations in 2005 ranged from 
2–5000 MPN/100 mL with a geometric mean of 3.5 MPN/100 mL. Additional indicator and 
pathogen data are presented in Table 3.6. 

WateReuse Foundation 29 



Table 3.6. Fecal Indicator and Pathogen Data from EBMUD Main 
WWTP: 2005–20061 

Date
09/21/05 23 14 5 66

1
01/14/06 4 60
02/27/06 2 8
03/06/06 2 56
03/25/06 11 3
03/29/06 5

PFU/mL

MS PHAGE (ADAMS),E. COLI,
MPN/100 mL CFU/100 mL

ENTEROCOCCUS,
cysts/L

GIARDIA,

Notes: Methods used: E. coli, EPA 40 CFR, detection limit of 2; enterococcus, SM(18)2930C, detection 
limit of 1–5; Giardia, WERF 98-HHE-1 modified for P1 staining; MS phage, Adams double-layer agar 
method 1959. 

3.3.3.2 North Richmond Water Reclamation Plant 

EBMUD has partnered with the West County Wastewater District to deliver reclaimed water 
to the Chevron refinery in Richmond for cooling tower use. Secondary effluent from West 
County Wastewater District is further treated at EBMUD’s North Richmond Water 
Reclamation Plant to produce tertiary treated reclaimed water with specific water quality 
requirements for cooling towers. Chevron’s historic reclaimed water demand has been 
approximately 3 MGD.  

The North Richmond Water Reclamation Plant includes four deep bed continuous backwash 
sand filters with a total filter surface area of 800 ft2. Each of the four filters is comprised of 
four modules. Flow to each filter (four modules) is controlled by one influent weir gate. Each 
module (16 total) has separate backwash components. Filter influent flows down the filter 
cell feed well from the influent channel to the bottom of the filter cell. Filter influent then 
flows up through the filter sand medium and spills into the filter effluent trough. The four 
filter effluent trough flows collect in the filter effluent channel and flow by gravity to the 
chlorine contact basin. The filtration rate is normally 5.0 gpm/ft2; however, with one filter out 
of service, the rate increases to 6.8 gpm/ft2. The filtration system is designed to operate 
effectively with one filter out of service for maintenance or repairs. A constant flow of 
filtered effluent is produced, because the filters are continuously backwashed. At a maximum 
backwash flow rate of 0.4 MGD reclaimed back to the reactor clarifiers and a filter influent 
flow of 5.8 MGD, a maximum of 5.4 MGD of filtered effluent is available. This meets 
Chevron's demand for cooling tower make-up water.  

Sodium hypochlorite is added to the filter effluent channel and blended by a mechanical 
mixer prior to gravity flow to the chlorine contact basin. To meet the disinfection criteria, the 
finished water must maintain a chlorine residual of 5 mg/L of chlorine after 90 min of CT, 
and facilities must be provided to dose chlorine at a residual of up to 10 mg/L as chlorine. At 
the minimum basin operating depth of 14.5 ft., 4.5 ft. above the chlorine contact basin floor, 
the dual serpentine basin configuration provides 45 min of CT at design flow. An additional 
45 min of detention time is provided in the delivery line from the water reclamation plant to 
the Chevron refinery, meeting the 90 min of CT required by California’s water reuse criteria. 

30 WateReuse Foundation 



Daily total coliform results in 2005 were all 2 MPN/100 mL except for one result of 4 
MPN/100mL. Daily TSS results in 2005 ranged from 0.6–5.4 mg/L, with an average value of 
1.4 mg/L. 

3.3.3.3 West County Wastewater District 

The West County Wastewater District has a dry weather design flow of 12 MGD. Wastewater 
treatment consists of bar screens, aerated grit chambers, primary clarifiers, roughing filter, 
aeration basins, secondary sedimentation basins, sodium hypochlorite disinfection, and 
dechlorination. The Richmond Country Club uses 0.18 MGD of disinfected secondary treated 
reclaimed water from the West County Wastewater District for irrigation.  

In July 2006 the monthly average effluent flow was 7.9 MGD and the average TSS was 6.2 
mg/L. The plant used 1043 lb of chlorine for disinfection and had an average chlorine 
residual of 3.5 mg/L. The 12 total coliform results for the month ranged from <2–350 
MPN/100 mL with a median value of 3.5 MPN/100 mL. 

3.3.3.4 Interpretation of Risk Matrix within Case Study Context 

EBMUD produces disinfected tertiary reclaimed water that is used for industrial cooling 
towers and disinfected secondary effluent that is used, among other applications, for 
landscape irrigation.  

No pathogen data were available for this treatment facility; therefore, it was not possible to 
directly compute the risks to human health associated with exposure to effluent from this 
facility. Assuming that the effluent from this facility is similar to other water reclamation 
facilities that produce disinfected tertiary effluents, it is possible to draw insights from the 
risk simulations presented previously. Based on this assumption and the results of the MRA 
simulations presented in Table 3.2 and shown in Figure 3.2, it is expected that the relative 
risks from human enteric viruses, Cryptosporidium, and Giardia would have median values 
on the order of 10−4 per exposure to reclaimed water from the landscape irrigation 
applications, with 90% confidence intervals ranging from 10−6–10−3 per exposure, provided 
that the main WWTP or West County Wastewater District is operating in a manner consistent 
with planned operations. The fact that these predicted risks are slightly higher than those 
predicted in the previous two case studies is consistent with the indicator bacteria results 
reported. In Case Study 1, enterococcus results varied from <1–3/100 mL (MPN), and in 
Case Study 2 the median total coliform sample results were 1.0 MPN/100 mL. Those results 
can be compared to the results shown in Table 3.6, which show enterococcus results varying 
from 3–60 CFU/100 mL and E. coli counts varying from 2–23 MPN/100 mL. It is understood 
that this comparison is crude, given the potential differences due to analytical methods and 
other issues; nevertheless, these observations appear to support the risk-based simulation 
results from a comparative perspective. 

Because data were not available to characterize human exposures to reclaimed water from the 
Chevron cooling towers, it was not possible to provide insight relative to the potential risks 
associated with the effluent from the North Richmond Water Reclamation Plant that are used 
for industrial activities. 

3.3.4 Case Study 4: Marin Municipal Water District, CA 
The Marin Municipal Water District (MMWD) operates the Las Gallinas Reclaimed Water 
Plant, which is located in San Rafael, CA. The recycling plant receives secondary treated 

WateReuse Foundation 31 



wastewater from the Las Gallinas Valley Sanitary District WWTP. The recycling plant 
provides tertiary treatment and distributes reclaimed water primarily for landscape irrigation, 
along with other nonpotable applications. The plant has a design flow rate of 2.0 MGD. 
Although reclaimed water is used year round, usage drops significantly in the rainy season 
and the plant is generally shut down and supplemented with potable water from November 
through March.  

The reclaimed water treatment process consists of full conventional treatment (clarification, 
sedimentation, filtration, and disinfection). The first step uses a Densadeg high-density 
solids-contact clarification unit, which incorporates rapid mixing, coagulation and 
flocculation, liquid–solids separation, reclaimed sludge, and removal of excess sludge in one 
unit. Aluminum sulfate and polymers are used as coagulants. Filtration is performed in eight 
filter cells with 36 in. of anthracite coal. Most of the solids are removed in the clarifier. The 
turbidity measured at the clarifier effluent is typically below 1 NTU, and the filters remove 
only several tenths of an NTU. After the filters, caustic and zinc orthophosphate are added for 
pH and corrosion control. Reclaimed water is then sent to the storage facility, which consists 
of three 225,000-gal polyethylene-lined concrete storage vaults. Storage allows for 
differences between production and demand and also provides additional chlorine contact 
time for disinfection.  

From the storage facility the reclaimed water enters the distribution system. The reclaimed 
water distribution system takes water from the vault storage to terminal storage at the Terra 
Linda tanks (two 500,000-gal tanks) and to the reclaimed water customers.  

The recycling plant has seven points of chlorine (Cl2) injection available, three with residual 
control. Chlorine residual is monitored at the influent, prior to storage, and prior to entering 
the distribution system. This on-line monitoring of chlorine residual, turbidity, flow, and 
other operational parameters is performed using a programmable logic controller linked to 
desktop personal computers and utilizing ladder logic control and the INTELLUTION 
DMACS operator interface software program.  

In 2005, 180 million gallons of reclaimed water were distributed to customers throughout the 
City of San Rafael. A summary of reclaimed water usage for 2005 is provided in Table 3.7. 
Review of the data in the table indicates that irrigation accounts for over 95% of the 
reclaimed water use. 

3.3.4.1 Available Data 

In 2005 (April–November 2005), all total coliform samples collected were below detectable 
limits. The average chlorine residual was 3.31 mg/L with a range of 0.55–6.2 mg/L. The 
average turbidity measured at the start of the distribution system from July 2003 to June 2004 
was 0.46 NTU, pH was 7.5, chlorine residual was 3.5 mg/L, and dissolved oxygen was 8.2 
mg/L.  

32 WateReuse Foundation 



Table 3.7. Summary of 2005 Reclaimed Water Usage for MMWD 

 
Reuse Application 

 
No. of 
Sites 

Water 
Entitlement 
(acre-ft) 

 Landscape Irrigation  912 
 Parks1 16  
 Commercial 118  
 Multifamily Residential 52  
 Single-Family Residential 28 2.2 
 Green Belts2 28  
 Schools 11  
 Other   
 Industrial   
 Cooling  2 11.0 
 Commercial Laundry 1 5.0 
 Car Washes  3 11.4 
 Toilet and Urinal Flushing 16 16.2 

 Total Water Entitlements 275 958 

 Total Amount Distributed  180 MG 

Notes: 
1. Parks includes municipal parks, playgrounds, a golf course, and a skate park.  
2. Consists of freeway interchange and street median sites 

3.3.4.2 Reclaimed Water Use Management Concerns 

MMWD staff did not express any management concerns for exposure to reclaimed water. 
The highest level of exposure likely comes from car wash staff using a spray wand to rinse 
cars with reclaimed water before they enter the car wash (Fig. 3.5).  

 

Figure 3.5. Exposure to reclaimed water via commercial car washing. 
 

WateReuse Foundation 33 



3.3.4.3 Interpretation of Risk Matrix within Case Study Context 

MMWD produces disinfected tertiary reclaimed water that is consistent with California’s 
Water Recycling Criteria. Data provided by the District indicate that the most common end 
use of the reclaimed water is for landscape irrigation. MMWD staff indicated that reclaimed 
water used at car washes exhibits the highest potential for human exposure.  

No pathogen data were available for this treatment facility; therefore, it was not possible to 
directly compute the risks to human health associated with exposure to effluent from this 
facility. Assuming that the effluent from this facility is similar to other water reclamation 
facilities that produce disinfected tertiary effluents, it is possible to draw insights from the 
risk simulations presented previously. Based on this assumption and the results of the MRA 
simulations presented in Table 3.2 and shown in Figure 3.2, it is expected that the relative 
risks of infection from human enteric viruses, Cryptosporidium, and Giardia would each be 
similar, with median risks on the order of 10−5 per exposure with 90% confidence intervals 
ranging from 10−6–10−3 per landscape irrigation exposure, provided that the facility is 
operating in a manner consistent with planned operations.  

With the assumption that the exposures to reclaimed water from car washes are no greater 
than those that would be experienced during recreational activities, it is expected that the 
median risks of infection from human enteric viruses, Cryptosporidium, and Giardia would 
each be on the order of 10−4 per exposure with 90% confidence intervals ranging from 10−6–
10−2 per exposure, provided that the WPCP is operating in a manner consistent with planned 
operations.  

3.3.5 Case Study 5: City of St. Petersburg, FL 
The City of St. Petersburg is a densely populated urban area in the state of Florida. The 
population is approximately 250,000 and is growing. The City of St. Petersburg Water 
Resources Department manages four water reclamation facilities: Albert Whitted Water 
Reclamation Facility (WRF), St. Petersburg Northeast WRF, St. Petersburg Northwest WRF, 